The following information comprises the minutes for a special and regular meeting of the City Council, a joint
meeting of the Banning City Council and Banning Ultility Authority and a joint meeting of the Banning City
Council and the Banning City Council sitting in its capacity as the Successor Agency Board.

MINUTES 9/8/2020
CITY COUNCIL SPECIAL AND REGULAR MEETING
COUNCIL MEMBERS PRESENT: Mayor Daniela Andrade

Councilmember David Happe

Councilmember Kyle Pingree

Mayor Pro Tem Colleen Wallace

Councilmember Art Welch
COUNCIL MEMBERS ABSENT: None

OTHER PRESENT

Douglas Schulze, City Manager

Kevin G. Ennis, City Attorney

Marie Calderon, City Clerk

Sonja De La Fuente, Deputy City Clerk
Matthew Hamner, Police Chief
[...]
the City Manager to prepare the required budget adjustments and
amendment to the City’s classification plan.

VOTING

Motion by: Council Member Happe
Second by: Council Member Welch

COUNCIL YES |NO ABSTAIN |RECUSE |ABSENT
Andrade, Daniela X
Happe, David X
Pingree, Kyle X
Wallace, Colleen X
Welch, Art X

ITEM.VIII.2 Wastewater Treatment Plant Studies and Recommendations

Senior Engineer Luis Cardenas presented the staff report and introduced Kyle Nelson with
Nexom, Inc. who shared a slide presentation (Attachment 3) for this item.

Public Comment

John Hagen asked if the $4.7 million is included in the total cost. Public Works Director Vela
advised that is not included in the total cost of upgrade.

Receive and file the Wastewater Treatment Plant Studies completed in 2020;
approve an agreement with Nexom, Inc. in the amount of $68,500 to
complete pilot studies of their MBBR and Tertiary Filter technologies;
approve an appropriation in the amount of $68,500 from the Wastewater
Capital Facility Fund (681) is requested to fund the pilot study; and authorize
the City Manager or his designee to make necessary budget adjustments,
appropriations and transfers related to the Nexom pilot studies.

VOTING

Motion by: Council Member Happe
Second by: Council Member Pingree

Tuesday, September 8, 2020 Page 9 of 41



COUNCIL

NO

ABSTAIN

RECUSE

ABSENT

Andrade, Daniela
Happe, David
Pingree, Kyle
Wallace, Colleen
Welch, Art

XX X X X<

ITEM.VIII.3 Ordinance 1569,

Banning Municipal Code

Amending Chapter 2.28 (“Planning Commission”) of the

City Manager Doug Schulze provided the staff report for this item.

Public Comment

None

The Deputy City Clerk read the title of Ordinance 1569, “An Ordinance of the City of Banning,
California, Amending Chapter 2.28 (“Planning Commission”) of the Banning Municipal Code

to Update Planning Commissioner Terms, Duties, and Responsibilities.”

Waive Further Reading of Ordinance 1569

VOTING

Motion by: Mayor Pro Tem Wallace

Second by: Council Member Pingree

COUNCIL YES |NO ABSTAIN |RECUSE |ABSENT
Andrade, Daniela X
Happe, David X
Pingree, Kyle X
Wallace, Colleen X
Welch, Art X
Ordinance 1569 Pass its First Reading.
VOTING
Motion by: Mayor Pro Tem Wallace
Second by: Council Member Pingree
COUNCIL YES |NO ABSTAIN |RECUSE |ABSENT
Andrade, Daniela X
Happe, David X
Pingree, Kyle X
Wallace, Colleen X
Welch, Art X

Tuesday, September 8, 2020

Page 10 of 41




IX. DISCUSSION ITEMS
None
X.ITEMS FOR FUTURE AGENDAS

Council Member Welch asked that an Electric/Golf Cart Ordinance be brought forward in
September.

XIl. ADJOURNMENT
The Mayor adjourned the regular meeting at 7:09 P.M.

Next Meeting: Regular Meeting, Tuesday, September 22, 2020, 5:00 P.M.

Minutes Prepared by:

-

Sonja De La Fuente, Deputy City Clerk

The entire discussion of this meeting may be viewed here: Part 1:
https://banninglive.viebit.com/player.php?hash=az20ljACJZOI and Part 2 -
https://banninglive.viebit.com/player.php?hash=YSW;j91vnw5Pk. or by purchasing a CD or
DVD in the amount of $7.00 at Banning City Hall located at 99 E. Ramsey Street.

All related documents maybe viewed here:
https://banningca.qgov/ArchiveCenter/ViewFile/ltem/2363

Tuesday, September 8, 2020 Page 11 of 41


https://banninglive.viebit.com/player.php?hash=az2oljACJZOI
https://banninglive.viebit.com/player.php?hash=YSWj91vnw5Pk
https://banningca.gov/ArchiveCenter/ViewFile/Item/2363

ATTACHMENT 1

eeeeeeeeeeeeeeeeeeeeeee



9/8/2020

CITY MANAGER’S
REPORT

September 8, 2020

AMG OUTDOOR
ADVERTISING SIGN

Tuesday, September 8, 2020 Page 13 of 41



9/8/2020

= SATURDAY, OCTOBER 10,2020
« B:00AMTO [:00PM
= DYSART PARK

BULKY
ITEM

DISPOSAL
EVENT

AIRPORT CLOSURE

* October 12,2010 — FAA's Atlanta Airports
District Office Manager: “A runway length
of less than 5,000 feet would result in
rapidly diminishing support from the FAA™
It is the FAA's opinion that the benefits of a
runway of less than 5,000 feet would not
justify the cost.

0y

Banning Municipal Airport does not have
navigational aids for instrument procedures
like Hemet, Redlands, Palm Springs, March
or Big Bear {all within 20 nm).

Tuesday, September 8, 2020 Page 14 of 41



9/8/2020

CLEAN UP EFFORTS

News you can use about the
City of Banning!

Text

92220

to to get started.

Tuesday, September 8, 2020 Page 15 of 41



9/8/2020

NIXLE NOTIFICATIONS

Tuesday, September 8, 2020 Page 16 of 41



ATTACHMENT 2

eeeeeeeeeeeeeeeeeeeeeee



CITY COUNCIL
PUBLIC HEARING

ITEM NO. VII.1

Annexation 18-1001, Pre-Designation GPA

18-2505, Pre-Zoning ZC18-3504 and
Environmental Assessment 18-1509

Vicinity Map

PROPOSED GENERAL FLAN & ZONING OF BUSINESS PARK
CITY OF BANNING PROJECT VICINITY e
AT v o wiowen -

PROJECT
LOCATION,

o

ot

7 ,ff"ﬂ
i—.
5 1

-

9/8/2020

Tuesday, September 8, 2020

Page 18 of 41



CITY OF BANNING

PROPOSED GENERAL FLAN & ZONING OF BUSINESS PARK

st & B

AP TI3E0-008, 513 G008

Zoning and General Plan

FROPOSED GENERAL PLAN & ZONING OF BUSINESS PARK

CTTY OF BANNING
R

- W

g =

A §13.800.008 313 830000

PROJECT —

LOCATION

9/8/2020

Tuesday, September 8, 2020

Page 19 of 41



9/8/2020

Development Opportunities

PROPOSED GENERAL PLAN & ZONING OF BUSINESS PARK
CITY OF BANNING DEVELOPMENT OPPORTUNITIES
m a

%

Background:

|» Application Package includes GPA, ZC, & Pre-Zone of two parcels
comprised of approximately 38-acres

» Properties were previously subject to a “land swap” between the
landowner and Morongo Band

» Senate Bill 175 effectuated the transferred of land from the Tribal
Reservation to the property owner in January of 2015

» An easement for ingress/egress access has already been dedicated to the
City and recorded (see exhibits)

» Proposed land use is Business Park; which is consistent with the
surrounding zoning and land uses to the south and proposed uses to the
southeast.

Tuesday, September 8, 2020 Page 20 of 41



9/8/2020

Recommendations Action

» Make the appropriate findings for Environmental Assessment 18-1509
finding the Project Exempt from the California Environmental
Quality Act (CEQA) pursuant to CEQA Guidelines Section 15061(b)(3).

» Introduce the first reading of Ordinance 1568 approving the pre-
designation and pre-zoning filed as Change of Zone 18-3504;

» Adopt Resolution 2020-108, approving Annexation and Sphere of
Influence Amendment 18-1001, General Plan Amendment 18-2505,
and including the necessary CEQA findings.

Conclusion

THANK YOU & QUESTIONS

Tuesday, September 8, 2020 Page 21 of 41



9/8/2020

Revised Resolution

» After review by our Legal Council, a few changes were made to the
Resolution. Essentially, the changes are in reference to the description
of the project, “Zone Change” is now described as, “pre-designation
and Pre-Zoning.” The project number, “Zone Change 18-3504" remains
unchanged.

» Other minor changes were made that do not affect the content of the
Resolution but were made to clarify content, cite code sections and
correct typographical errors.

» Corrected versions have been provided for your consideration.

Revised Resolution

» After review by our Legal Council, a few changes were made to the
Resolution. Essentially, the changes are in reference to the
description of the project, “Zone Change” is now described as,
“pre-designation and Pre-Zoning.” The project number, “Zone
Change 18-3504” remains unchanged.

» Other minor changes were made that do not affect the content of
the Resolution but were made to clarify content, cite code sections
and correct typographical errors.

» Corrected versions have been provided for your consideration.

10

Tuesday, September 8, 2020 Page 22 of 41



9/8/2020

Tuesday, September 8, 2020 Page 23 of 41



ATTACHMENT 3

eeeeeeeeeeeeeeeeeeeeeee



9/8/2020

City of Banning City Council Workshop
Central Wastewater Treatment Plant Upgrades

September 8, 2020

City Council Workshop Agenda

» Background

« Nitrogen Removal — Regional Board Order
« Recycled Water —Title 22

« Recommendations

+ Effects on Groundwater

+ Condition Assessment

« Implementation and Financing Options

Tuesday, September 8, 2020 Page 25 of 41



9/8/2020

Existing Site

'WASTEWATER

TREATMENT
PLANT
(i §
SLUDGE
DRYING BEDS

3
Existing Treatment
L f Nitrogen Removal
i
I | PERCOLATION
PONDS
SECONDARY
CLARIFIERS
HEADWORKS
4

Tuesday, September 8, 2020 Page 26 of 41



9/8/2020

New Permit Requirements

* June 30, 2016 Regional Water Quality Control
Board adopted Order R7-2016-0015 establishing
more stringent requirements for the Banning
WWTP

+ Most consequential is a total nitrogen discharge
limit of 10 mg-N/L

 Current total nitrogen discharge is 29 mg-N/L

* Feasibility study to determine best treatment
technologies and cost of compliance

* Workplan and schedule to comply with new total
nitrogen limit

Feasibility Study Objectives

* Comply with Regional Board Order

* Evaluate technologies that also support future goals:
— Compared to previous reports/designs for the City
— Produce recycled water (Title 22)
— Groundwater recharge

* |dentify existing plant components that can be reused
— Facility Condition Assessment

* Develop cost estimates for construction, O&M, and life
cycle

* Select most economical treatment option that meets
City, Board Order, and Title 22 goals

Tuesday, September 8, 2020 Page 27 of 41



Discharge Standards

Key Board Order Requirements

Parameter 30-day average 7-day average
20°C BOD, 30 mg/L 45 mg/L
TsS 30 mg/L 45 mg/L

30-day Average Daily
Discharge

< 3.6 Million Gallons per Day

| Total Nitrogen

10 mg-N/L

Additional Title 22 Requirements for Recycled Water and

Groundwater Recharge

e PAIAMELEL
Turbidity 2 NTU
Total Suspended Solids (T55) 3-5 mg/L

Disinfection

5 mg/L chlorine residual

Existing Water Quality

Primary Effluent i

Parameter | Unit | i %R w. Effluent E:':z:zt coLTr:iI:;ed
BOD mg/L 320 30 224 24 30
TSS mg/L 288 50 144 20 =3
TDS mg/L 420 0 420 437 500
™ mg-N/L 45* b 423 29 10

Data per 2015 — 2018 Annual Operations Reports, average flows of 2.0 MGD
*Data is from previous studies. New measurements will be taken to confirm values.

9/8/2020

Tuesday, September 8, 2020

Page 28 of 41



9/8/2020

Nitrogen Removal Treatment Alternatives

* Alternative 1 — Increase Trickling Filter Recirculation
Rate

* Alternative 2 — Conventional Activated Sludge

* Alternative 3 — Integrated Fixed-Film Activated
Sludge (IFAS)

¢ Alternative 4 — Moving Bed Biofilm Reactor (MBBR)

* Alternative 5 — Membrane Bioreactor (MBR)

Upgrades for All Alternatives

10

Tuesday, September 8, 2020 Page 29 of 41



9/8/2020

Alternative 1 — Increase Trickling Filter Recirculation Rate

¢ Current recirculation is 1Q
* Need minimum 3,5Q
* Q = flow into the plant

11

Alternatives 2, 3, 4 — Biological System

* Activated sludge = clumps of biomass
* Oxygen is injected as a food source
= Healthy organisms degrade organics

« Fixed (IFAS) and floating media (MBBR) for microorganism

Influent

Effluent

Media

Aeration
Diffusers-

12

Tuesday, September 8, 2020 Page 30 of 41



9/8/2020

Alternative 5 — Membrane Bioreactor

* Biological reactor plus
microfiltration membranes

* Typically hollow fibers arranged
in cassettes

* Operate at higher biomass
concentrations

* Produce high effluent water — — 7 —
quality . -

* Process robustness
* Operated autonomously

13

Performance Comparison

Parameter

Trickling Filter | A "
BOD 30 4.78 4.58 4.34 0.86
TSS 30 10.96 10.43 6.64 0.00
™N 10 7.49 7.4 8.00 7.74

14

Tuesday, September 8, 2020 Page 31 of 41



Cost Comparison

Unit Process

EQ Basin
Primary Clarifier

Alternative 4 | Alternative 5
MBER MBR
$2,008,000 $2,008,000

51,701,000 51,701,000

Sludge Treatment $1,203,000
Lab and Control Building $978,000 $978,000
Activated Sludge - -
IFAS -
MBBR 514,516,000 -
MBR $28,415,000
Construction Total $33,102,000
Annual O&M

20-Year Life Cycle

Better Performance Highest Cost

15

Title 22 Compliance

+ State Water Resources
Control Board Division of
Drinking Water (DDW)

* Title 22 Code of Regulations

* Regulates water quality and
system design for recycled
water

* Recycled water for irrigation
requirements
— 2 NTU turbidity

— Chlorine disinfection of CT
450 mg-min/L at 90 minutes
modal contact time

16

9/8/2020

Tuesday, September 8, 2020

Page 32 of 41



9/8/2020

Comparison — Title 22 Cost

Unft Process Alternative 4 Alternative 5
MBBR MBR
EQ) Basin 2,008,000 $2,008,000
Primary Clarifier $1,701,000 51,701,000
Tertiary Filter $1,814,000 50
Chlorine Contact Basin 51,097,000 51,097,000
Sludge Treatment 51,20-3,000 50
Lab and Control Building 5978,000 $978,000
MBER 514,516,000 -
MER . $28,415,000
G tion Total $23,317,000 $34,199,000
Annual O&M $737,000 $878,000
20-Year Life Cycle $42,395,000 $67,206,000

17

Original Recommendations — Feb 2019

* Option 1 - Phased Approach

— Conventional activated sludge and upgrade to MBR in the
future

— Originally cheapest option

— Allows for immediate Board Order compliance and can
delay recycled water system

* Option2 - MBR
— Highest cost option
— Best system available
— Best water quality
— Becoming more prevalent in California
— Can add reverse osmosis for TDS removal
— Modified for Indirect Potable Reuse (IPR)

18

Tuesday, September 8, 2020 Page 33 of 41



Updated Recommendations

+ Alternative 4 - MBBR

+  37M cheaper than activated
sludge; 511M cheaper than MBR
for capital costs

+  525M cheaper than MBR over 20-
year life cycle

+ Highly resilient to changesin
water quality

Can be further modified to
comply with more stringent
discharge requirements
Tertiary filter is required to
produce recycled water
Recommend piloting before
final selection

19

MBBR Piloting

costs
* 2-month pilot study

* Simulate actual field conditions

* Evaluate performance and scaleability of system

* Compare theoretical vs real results

* Allows for familiarity with engineers and operators

* Better estimates of construction, O&M, and life cycle

20

9/8/2020

10

Tuesday, September 8, 2020

Page 34 of 41



9/8/2020

Effects of Beneficial Reuse on Groundwater

* Board Order requires the City to evaluate the effects of
beneficial reuse on the groundwater

« State Water Board Resolution 68-16
— Maintain high quality waters

— Increased concentrations are required to meet BPTC of the
discharge

* Assumes all nitrogen species convert to nitrate/nitrite
* Modeled wells in the Banning and Cabazon Sub Units

* Model areas where recycled water will be potentially
used

* Used to develop Salt and Nutrient Management Plan

24,
Model Scenarios
Scenario ‘ Description WWTP Effluent Concentration
Nitrate

1 No NOs Removal 29 mg-N/L

2 MCL 10 mg-N/L

Below MCL 8 mg-N/L

TDS

1 Mo TDS Removal 430 mg/L

TDS Blended 330 mg/L

3 RO Used 110 mg/fL
22

11

Tuesday, September 8, 2020 Page 35 of 41



Nitrate Modeling — Recommend Treatment

@ Banning Groundwater Basin Nitrate Modeling

Soenario 3: 50 Years, EfMuent of 8 mg/L

oL

oMl

Fi

P

23

Nitrate Modeling — No Treatment

%)

2WI

Picd

Banning Groundwater Basin Nitrate Modeling
Scenario 1: 20 Years, Efffuent of 19 mg/l T
3 ] Legend
L
]Ei ity of asning
| C) Wimirwses Tressms: Plast

[ Sum Lakes Giodf Conarne

:E]

24

9/8/2020

12

Tuesday, September 8, 2020

Page 36 of 41



9/8/2020

Banning Groundwater Basin TDS Modeling
Scenardo 1: 50 Years, EMuent of 430 mg'l

25

Results Summary

* Nitrate is not expected to exceed MCL in
groundwater wells per Board Order

» TDS not expected to exceed 300 mg/L above
background levels over the Banning and Cabazon
Sub Units

* Partial TDS removal (< 330 mg/L) will be required
for water discharged over Beaumont Basin

* Reverse Osmosis or similar salt removal system
for any recycled water discharged over Sun Lakes
Golf Course

26

13

Tuesday, September 8, 2020 Page 37 of 41



9/8/2020

WWTP Condition Assessment

* Condition and capacity assessment of WWTP
— Equipment

— Structural

— Electrical

— Field verification capacity

Assessed the performance of the plant

* Near-term and long-term upgrades

* Maintenance

* Replacement of components

27

Site Photos

28

14

Tuesday, September 8, 2020 Page 38 of 41



Condition Assessment Results

Overall plant is considered in “fair” condition
Rust and corrosion of metals

Structures remaining life 15+ years for many
components

— Trickling filter structure has cracks, expected life is < 10
years

Equipment ranges from 2 — 10+ years of useful life

MSB is obsolete, recommended immediate
replacement

— System discontinued and supplies power to many major
treatment components

SCADA installation highly recommended

29

Rrgm g eak, m fevim vatate
o s and gt
Syvtem | Cheanng, paming, ard ety of Seiondary | Ceane, pantng wnd ateg o Tl =
i x| dnoee - a0
= % | . e ——————
Repoce b scren wash comgecher 34,000 e e e L B 30,000
[ e i [Er—————————
s | e * 3000 Trcktng pmar | PP x 40000
Compuactis | el miveng bRy i the Feat Comamng, pamimg. smd costmg o
pee fargr X Loaacy 4eten b dadrtirs A || S
Cwaning, Gt s coatng oF [
i Lk gpAR Srtp K| 80 || paang | S mseomdtesas i ™
aren | Mepe miner matar, verten = oy Seam
mechansm ot o et Vg it g x | _siow
[Err e p——] T — g et g x S1o
o cvclens | i Efuss | MBS Pum 1 Gt 10 shecincal = S
B [ i [
ooy | "9 P £4 ptg re * $10009 Rl [ re—————
rhon | mstramentation | e pumge, e g x| seem
narirg ard parting of sppert raspment
| sopmant x| We Ay e
| ommumps | maptace got pume 3 23 1) | = $0000 | | Pump anen | "R Pmen i HE) A o
i 1
Sapiecs comoded THech ot T ¢ e ooty e by
VSt Bt sl x sa.000 1t b e Wt charer 5 s
P—— b o b © [T
SIGAR MU IS PURp Rutit ¥ 000 it 8 W e g 57 1
Mows st $10,000
Frimary worir penety &
oo st ance 50 o Dhctrcat
Curters | bt s -t , . J Bephiement o CCS [ I
clarsfior frartscs dnd derey bmaneg | - Claning, pamting, and costng of x | s
G g ,” e gt vasimin
et s Lapgent scupmant X - el o SCADA rpabem 3 |
gl | X o [ ——
g0 | e
Permary Py | vunng, Pt a0 costg o % | rawe o f— ol |5 s
et wr gt gt Y &8 yeens | SO
— [ pr—————— 3% e | 1,150,000
smmdary | west clahers Lo gearbones dve | X 1000 10 peann | 6,00
| hosings Totsi | 1,719,000

30

Tuesday, September 8, 2020

Page 39 of 41



9/8/2020

Implementation Options

* Traditional Design-Bid-Build (DBB)
« Design 12 months; Construction 24 months
= 3years total project time
* Design-Build (DB)
* Saves time and money
* 2 years total project time
* Design-Build-Operate (DBO)

Duration

Name {months)
Engineering Design RFP and Selection 4
Enginzaring Design 10
Permitting a
Issue Design Documents for Bids and Selection 3
Construction 12
Start-Up and Commiszioning 4

31

Financing Options

* Grants

* Development Impact Fees

* SRF Loan

* Public-Private Partnership (P3)

* Design-Build-Finance (DBF)

* Design-Build-Finance-Operate (DBFO)
32

16

Tuesday, September 8, 2020 Page 40 of 41



9/8/2020

Questions?

Contact Information:

Art Vela, PE Luis Cardenas, PE
Director of Public Works/City Engineer Senior Engineer
avela@banningca.gov Icardenas@banningca.gov

33

17

Tuesday, September 8, 2020 Page 41 of 41



